FCC Part 15.247_ Test Report FCC ID: ZJU-17D11C6

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
BLE 2402 Antl 0.6710 0.5 PASS
BLE 2440 Antl 0.6817 0.5 PASS

BLE 2480 Antl 0.6917 0.5 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

6dB Bandwidth BLE 2402 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10:30:56 AM Dec 20, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold:> 11
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4019944 GHz
Ref Offset 8.01 dB
10aBay___ Ref 20.00 dBm 1.5481 dBm
og
100 J1 Center Freq||
oo 2.402000000 GHz
100 7 .
-20.0 /
Beuli] /,.-— W/ \w \
-40.0 / \.\
50,0 frrasatreion "‘v“'\m«‘uwm
-50.0
-70.0
Center 2.402 GHz Span 3 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms| 300000 Kim
Auto Man
Occupied Bandwidth Total Power 8.64 dBm
1.0272 MHz Freqoftset
Transmit Freq Error 5.484 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 671.0 kHz xdB -6.00 dB
Msa [y status

6dB Bandwidth_BLE_2440_Ant1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10033115 AM Dec 20, 2017
Icenter Freq 2.440000000 GHz Center Freq: 2440000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4399974 GHz
Ref Offset 8.01 dB
10aBay___Ref 20.00 dBm 0.74013 dBm
og
108 31 Center Freq||
oo — 2.440000000 GHz
100 ad M
-20.0 / \
-30.0 Sy \W
-40.0 _,r'/ -‘ﬁ\\\\‘
50,0 [t et Pt onurt, -
-50.0
-70.0
Center 2.44 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Qccupied Bandwidth Total Power 7.83 dBm
1.0266 MHz Freqoftset
Transmit Freq Error 2.575 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 681.7 kHz x dB -6.00 dB

MSG

I status




FCC Part 15.247_ Test Report FCC ID: ZJU-17D11C6

6dB Bandwidth_BLE_2480_Ant1

Agilent Spectrum Analyzer - Occupied BW

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 10:34:52 AM Dec 20, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2.460000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:> 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.4799959 GHz
Ref Offset8.01 dB
10aBy___Ref 20.00 dBm -0.68239 dBm
og
oo 1 Center Freq||
0.00 2.480000000 GHz
100 7 N
]
200 /
-30.0 s N
-40.0 //(m '-W\\\\ﬂ
50,0 froghedmemoynt AP A
-60.0
-70.0
Center 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Occupied Bandwidth Total Power 6.38 dBm
1.0260 MHz Freqoffect
Transmit Freq Error -366 Hz OBW Power 99.00 % OHz
x dB Bandwidth 691.7 kHz x dB -6.00 dB
MSG %STATUS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZz] LimitiMHZz] Verdict
3.Maximum peak conducted output power

Test Mode N:I'est . Ant Power[dBm] Limit[dBm] | Verdict

BLE 2402 Antl 2.480 30 PASS

BLE 2440 Antl 1.638 30 PASS

BLE 2480 Antl 0.356 30 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Maximum peak conducted output power BLE 2402 _Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 10:31:07 &M Dec 20, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —— T1rig: Free Run Avg|Hold: 10/10 TYPE| M Wikt
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 801 dB Mkr1 2.402 100 GHz
10 dBidiv  Ref 20.00 dBm 2.480 dBm
fLog
Center Freq
00 ] 2.402000000 GHz
0.00 ’\
StartFreq
-10.0 / \ 2.389500000 GHz
e StopFreq
2.414500000 GHz
CF Step
2.500000 MHz
Auto Man
-50.0
500 Freq Offset
0Hz
700
Center 240200 GHz Span 25.00 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

% STATUS

Maximum peak conducted output power BLE 2440 Antl

i RL RF So0Q  AC SEMEEPULSE ALIGN AUTO 10:33:26 4M Dec 20, 2017
I[Center Freq 2.440000000 GHz | Avg Type: Log-Pwr wack[{23456|  Frequency
PHO: Fast ~#~ 1rig:Free Run Avg|Hold: 1010 TYPE |I¥] bt
IFGain:Low  #Atten: 30 dB peTfF FPPF R
Auto Tune
Ref Offset 8.01 dB Mkr1 2.440 078 GHz
10 dBidiv  Ref 20.00 dBm 1.638 dBm
fLog
CenterFreq
0.0 ] 2.440000000 GHz
0.oo
/ StartFreq
-100 / \ 2.427500000 GHz
e Stop Freq
2.452500000 GHz
-30.0
-40.0 CF Step
) 2500000 MHz
Auto Man
-50.0
-60.0 Freq Offset
0Hz
-70.0
Center 2.44000 GHz Span 25.00 MHz

Res BW 3.0 MHz

#VBW 8.0 MHz

Sweep 1.067 ms (8001 pts)

MSG

I status




FCC Part 15.247_ Test Report FCC ID: ZJU-17D11C6

Maximum peak conducted output power BLE 2480 Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 10:35:04 AM Dec 20, 2017

I[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr mace[l2za5¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |14 Wik
IFGain:Low #Atten: 30 dB verfP PPPPP
Ref Offset 8.01 dB Mkr1 2.479 653 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 0.356 dBm
Log
Center Freq
100 2.480000000 GHz
1
0.oo . |
\ StartFreq
-100 / \ 2.467500000 GHz
e StopFreq
2.492500000 GHz
-30.0
0 M CF Step
' 2500000 MHz
Auto Man
-50.0
500 Freq Offset
0Hz
700
Center 2.48000 GHz Span 25.00 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

MSG [y status




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

4.Maximum Peak power spectral density

Test Mode [Test Channel Ant PSD[dBm/3KHZ] LimitfdBm/3KHZz]| Verdict
BLE 2402 Antl -12.815 8.00 PASS
BLE 2440 Antl -13.864 8.00 PASS
BLE 2480 Antl -14.977 8.00 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral

Agilent Spectrum Analyzer - Swept SA

density BLE_2402_Ant1

i RL FF S0G  AC SEMNSE:PULSE ALIGH AUTO 10:31:20 4M Dec 20, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur macE2o45g|  Freduency
PNO: Wide —»— 1rig: Free Run Avg[Hold: 10110 THPE | ik
IFGain:Low  #Atten: 30 dB per|P PRFF P
ef Offset 801 GB Mkr1 2.401 902 5 GHz Auto Tune
10 dB/div  Ref 20.00 dBm -12.8156 dBm
fLog
Center Freq
0o 2.402000000 GHz
0.00
StartFreq
00 .1 2401250000 GHz
200 Ll Mﬂﬁmﬂmmnﬂm l"ﬂmnﬂ;ﬂ].n
kIA| V [ '”'1 A ]IVY “ Stop Freq
2.402750000 GHz
300 ﬂ\[ﬁv | | llfW\ %
00 ; WJW I CF Step
! i 150.000 kHz
Auto Man
-50.0 }W
00 w Freq Offset
0Hz
-70.0
Center 2.4020000 GHz Span 1.500 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 158.2 ms (1001 pts)

MSG

Maximum Peak power spectral

Agilent Spectrum Analyzer - Swept SA

%ETATUS
density BLE_2440_Antl

i RL RF SO0g  AC SEMSEPULSE ALIGH AUTO 10:33:30 AM Dec 20, 2017
ICenter Freq 2.440000000 GHz | Avg Type: Log-Pur macE[Toa456|  Freuency
PHO: Wide —»— 11ig: Free Run Avg|Hold: 10M0 THPE|M ekttt
IFGainiLow  #Atten: 30 dB oET|F FPPF R
et Offeot 501 B Mkr1 2.439 977 5 GHZ| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -13.864 dBm
JLog
Center Freq
00 2.440000000 GHz
Q.00
StartFreq
0.0 1 2.439250000 GHz
200 nm\hM M Mﬂﬂﬁ?\m nn[\lnﬂ M,
VW‘?W R i gl StopFreq
} NH 2.440750000 GHz
2300 I]ﬂl } 1ﬂ‘ levﬂ]rn\rl
400 ’M\J{U W]m\f' i CF Step
| | w 150.000 kHz
Auto Man
-50.0 Wlll HW
ol Freq Offset
0 Hz
-700
Center 2.4400000 GHz Span 1.500 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 158.2 ms (1001 pts)
Msa I status




FCC Part 15.247_ Test Report FCC ID: ZJU-17D11C6

Maximum Peak power spectral density BLE 2480 _Ant1

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 10:35:17 AM Dec 20, 2017

[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr TRAcE[123456 Frequency
PNO: Wide —»— 1rig: Free Run Avg[Hold: 10110 TPE Qﬂ‘P'P"P'P'P'
DET!

IFGain:Low #Atten: 30 dB

Auto T
Ref Offset 801 dB Mkr1 2.479 979 0 GHz uto Tune

10 dBidiv  Ref 20.00 dBm -14.977 dBm
fLog
Center Freq
100 2.480000000 GHz
Q.00
StartFreq
100 1 2.479250000 GHz

T I
00 W T ]'rv StopFreq
2300 (il ’u Iﬂmv U WWWW 4 u 2.480750000 GHz
: WWI\r'lh.l CF Step
| - "[ 150,000 kHz
NWNW WLﬂL Auto Man

-50.0 } I
600 “LMM w Freq Offset

0Hz
700
Center 2.4800000 GHz Span 1.500 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 158.2 ms (1001 pts)

MSG [y status




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict
Mode Channel Power[dBm] [dBm] [dBm]

BLE 2402 Antl 1.696 -49.930 -18.3 PASS
BLE 2480 Antl -0.467 -50.123 -20.47 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Band-edge for RF Conducted Emissions_BLE 2402_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMNSE:PULSE ALIGH AUTO 10:31:31 AM Dec 20, 2017
ICenter Freq 2.357000000 GHz #Avg Type: RMS macE[{23456| Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE g’I'P'P"P'P'P'
IFGain:Low #Atten: 30 dB DET
Auto Tune
Mkrd 2.373 450 GHz
Ref Offset 8.01 dB
10 dBaiv Ref 20.00 dBm -49.930 dBm
og
100 Q CenterFreq
0o H 2.357000000 GHz
-10.0
S0 -18.30 Hm
- J \ StartFreq
=00 r l 2310000000 GHz
-40.0 4
500 R o /?3 ({2 l
PUTT NENI (T W [ TR T RRTTR AT O bl | Blis dy detwid Y " FITFPR T 1 TRPITY o
DI umuttd admmatuc icantt PP FNFRRTTRE P FP vl did Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
1 IR 2.401 991 GHz 1,696 dBm I
Al N | || 2.400 000 GHz 52,061 dBm I
3 NN 2.390 000 GHz 53,660 dBm ] Freq Offset
| N [ F] 2.373 450 GHz 49,930 dBm I 0Hz
5 ] ]
6 ] ]
7 I ]
8 I ]
9 ] ]
10 ] ]
11 -t [ [ [ |
S *
MSG %STATUS

Band-edge for RF Conducted Emissions_BLE_2480_Antl

Agilent Spectrum Analyzer - Swept SA
il RL RF S0Q  AC

SEMSEPULEE] ALIGN AUTO 10:35:28 AM Dec 20, 2017

I[Center Freq 2.489000000 GHz | #Avg Type: RMS wec[{23456|  Frequency
PHO: Fast ~#~ 1rig:Free Run Avg|Hold: 1010 THPE |14 ity
IFGain:Low RAtten: 30 dB oerfP PPPPP
o Offeota.01 dB Mkra 2.497 494 75 GHZ Auto Tune
10 d8idiv__Ref 20.00 dBm -50.123 dBm
og
100 <>| Center Freq
0.00 2.489000000 GHz
-10.0 [4
00 / \ -2047 dBmf
/ \ StartFreq
00 {ﬂf v\ 2478000000 GHz
-40.0
J | 2 ¢
=4 LRIV TNNY (U N RN Y PYYPISIPSL I TEVPAEISP Y YRPY PSP CFTE PRSI ST BUBPELT TV Stop Freq
2.500000000 GHz
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTION WALUE & M Man
(N[ [f]  247977T100GHz| ©0467dBm|[ [ | ]
)] N | [f|  248350000GHz| 540089dBm| | [ ]
gl N | [f|  250000000GHz| 52526dBm| | [ ] Freq Offset
"N [f[  249749475GHz|  50123dBm| | 0Hz
6 - ]
8 I
7 I
8 I
9 I
10 I
11 I
< >
Msa I status




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

6.RF Conducted Spurious Emissions

e |cramer| At | Sontre| Seprre| FEU | M lortem Love | G | verde
BLE 2402 Antl 30 25000 100 300 1.531 -43.469 18269 PASS
BLE 2440 Antl 30 25000 100 300 0.713 -44.404 19.<2-87 PASS
BLE 2480 Antl 30 25000 100 300 -0.688 -43.695 20.<E‘;88 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

RF Conducted Spurious Emissions BLE 2402 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 10:31:42 AM Dec 20, 2017 F
ICenter Freq 2.402000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Wide —»— 1rig: Free Run Avg|Hoeld: 1010 THPE| I Yo
IFGainlow  #Atten: 30 dB verfP PPPPP
ot Ofrect 501 dB Mkr1 2.402 001 625 GHZ|| ~ AutoTune
10dBilv  Ref 20,00 dBm 1.531 dBm
Log
Center Freq
0.0 ] 2.402000000 GHz
000 e "*“"’Q‘W
/ \\ StartFreq
100 2.400700000 GHz
™ ||
,-/ \\ 1547 demf ——————————————
=0 Stop Freq
2.403300000 GHz
-300 v S,
g o 5
00 // \\ CF Step
260.000 kHz
L S f
-500
D Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 2.600 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG g /satus
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 10032111 AM Dec 20, 2017 F
[Center Freq 12.515000000 GHz , #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig: Free Run Avg|Hold: 810 THPE| I Yo
IFGainlow  #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 501 dB Mkr2 22.946 GHz
10dBilv  Ref 20,00 dBm -43.469 dBm
Log
Center Freq
0.0 12515000000 GHz
1
0.oo
StartFreq
100 30.000000 MHz
-15.47 dBm|
=0 Stop Freq
25,000000000 GHz
-300
-400 2 | CF Step
2.497000000 GHz
Auto Man
-50.0 k
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG [%STATUS

RF Conducted Spurious Emissions BLE 2440 Antl




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrui

m Analyzer - Swept SA

|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 10:33:50 AM Dec 20, 2017
ICenter Freq 2.440000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1'ig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 6.01 dB Mkr1 2.439 998 375 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 0.713 dBm
Log
Center Freq
100 2.440000000 GHz
1
0.00 g 9 e
/ \\ StartFreq
100 2.438700000 GHz
™
00 -19.29 dBm|
- Stop Freq
2.441300000 GHz
-30.0 .,.\\M’/. \,.f""'r “
-400 / \1 CF Step
260.000 kHz
Auto Man
-50.0 M
600 Freq Offset
0 Hz
-70.0
Center 2.440000 GHz Span 2.600 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG %STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 10:34:10 AM Dec 20, 2017 F
ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 810 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 801 dB Mkr2 23.961 GHz
10 dBidiv  Ref 20.00 dBm -44.404 dBm
Log
Center Freq
o8 12515000000 GHz
1
0.oo
StartFreq
0.0 30.000000 MHz
200 -19.29 dBm|
e Stop Freq
25000000000 GHz
-30.0
400 2| CF Step
2.497000000 GHz
Auto Man
-A0.0 |
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

% STATUS

RF Conducted Spurious Emissions_ BLE 2480 Antl




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 10:35:40 AM Dec 20, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1'ig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten:; 30 dB perfP PPPPP
Ref Offset 6.01 dB Mkr1 2.479 992 525 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.688 dBm
Log
Center Freq
100 2.480000000 GHz
¢
0.0o
/ W\\ StartFreq
100 \ 2.478700000 GHz
-200 =2069 dFmfl Stop Freq
/ \ 2.481300000 GHz
-30.0
'l '\J\o’f \NM
400 /| ™ CF Step
260.000 kHz
Auto Man
-50.0 e
600 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.600 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrui

m Analyzer - Swept SA

% STATUS

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 10:36:00 AM Dec 20, 2017 F
ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 810 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 801 dB Mkr2 24.959 GHz
10 dBidiv  Ref 20.00 dBm -43.695 dBm
Log
Center Freq
o8 12515000000 GHz
< 1
0.oo
StartFreq
0.0 30.000000 MHz
e — Stop Freq
25000000000 GHz
-30.0
400 2 CF Step
2.497000000 GHz
Auto Man
-A0.0
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

% STATUS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

7.Restrict-band band-edge measurements

Test

Test

Power

Ground

E

Limit

Mode Channel AT | (e [dBm] el Factor |[dBuV/m] DI el [dBuV/m] Vel
BLE 2402 Antl | 2310.0| -42.72 2 0 54.53 PEAK 74 PASS
BLE 2402 Antl | 2310.0| -54.33 2 0 42.93 AV 54 PASS
BLE 2402 Antl | 2390.0 | -42.42 2 0 54.83 PEAK 74 PASS
BLE 2402 Antl | 2390.0 | -54.10 2 0 43.16 AV 54 PASS
BLE 2480 Antl | 2483.5| -44.09 2 0 53.17 PEAK 74 PASS
BLE 2480 Antl | 2483.5| -53.86 2 0 43.40 AV 54 PASS
BLE 2480 Antl | 2500.0 | -40.58 2 0 56.68 PEAK 74 PASS
BLE 2480 Antl | 2500.0 | -53.73 2 0 43.53 AV 54 PASS




FCC Part 15.247 _Test Report

FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements BLE 2402 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF 08 AC SEMEEPULSE ALIGM AUTO 10;32:28 AM Dec 20, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —»— 1rig: Free Run Avg|Held: 10/10 THPE |1 teheuiehehnt
IFGainlow  #Atten: 30 dB cerlF FPRPF
Auto Tune
Ref Offset .01 dB MKkr3 2.390 000 GHz
10 dBidiv__Ref 20.00 dBm -42.424 dBm
og
e } Center Freq
0.oo {ﬂ\ 2.357000000 GHz
-10.0 }
-20.0
[ StartFreq
R ) 3 ] 2310000000 GHz
m P TR PPN T T P T T | P .. YA T ..’. oy §
Stop Freq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE| TRC| 5CL FUNCTION FUNCTION WIDTH FUNCTION VALUE & m Man
m-n_zmmam 2, 349 =T I R
2 [ N[ ] 2.310 000 GHz 42723dBm| | 00000 ]
II 2.390 000 GHz -42.424 dBm ——— Freq Offset
4 ] 0 Hz
5 __——_
8
7
8
9
10
11 [ I e B B
<
MSG %ST!\TUS

Restrict-band band-edge measurements_BLE_2402_Antl_AV

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SENSE:PULSE ALIGH AUTO 10:32:42 AM Dec 20, 2017
|Center Freq 2.357000000 GHz Avg Type: Log-Pwr w2545 |  Freduency
PNO: Fast —»— Ttig:Free Run Avg[Held: 110 THPE |V iy
IFGainLow  #Atten: 30 dB perfP PPFPP
o Oeet 501 db MKr3 2.390 000 GHz|| ~ AutoTune
10 dBiciv_Ref 20.00 dBm -54.102 dBm
10.0 CenterFreq
0m 2357000000 GHz
-10.0 4
-200 G
/ \ StartFreq
0 2.310000000 GHz
/ :
40.0
500 2 .3 j/
w00 Stop Freq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE A m Man
III--_——
[ N | | 2310000GHz[ 54330¢Bm| [ | ]
| 2390000GHz[ 54102dBm| [ | ] Freq Offset
] ] 0Hz

[gstamus




FCC Part 15.247_ Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements BLE 2480 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 10:36:26 AM Dec 20, 2017

[Center Freq 2.489000000 GHz Avg Type: Log-Pur macE[lz45g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGainiLow  iAtten: 30 dB cerP PPPPP
o OMect801 B MKr3 2.500 000 00 GHz][ Ao Ture
10 dBiciv__Ref 20.00 dBm -40.575 dBm
og
10.0 CenterFreq
Dm / 2.489000000 GHz
-10.0 / \
0 / \ StartFreq
-0 \ 2 3J| 2.478000000 GHz
-40.0 7 TN TR YWY FWRIT PR VTP pT KR SO POETIU R . “._47
500
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A M Man
III--——_
| 243350000GHz|  44086dBm| | | |
| 250000000GHz|  40576dBm| | | ] Freq Offset
- o 0Hz

MSG [y stamus

Restrict-band band-edge measurements BLE 2480 Antl AV

i RL RF s0%  AC SENSE:PULSE ALIGH AUTO 10:36:40 AM Dec 20, 2017 F
|Center Freq 2.489000000 GHz Avg Type: Log-Pwr RACE[1 23456 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 6110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
Auto Tune
Ref OFfset 8,01 dB Mkr3 2.500 000 00 GHz
10 dBiay Ref 20.00 dBm -53.728 dBm
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